16.1.1 Motor and Trunnion — Exploded View

28



16.1.2 Motor and Trunnion — Parts List

Index No

Part No

BB-6002VYV .
TS-1490011
JPS10TSR-1
JPS10TSR-1
JPS10TSR-1
TS-1504101
TS-1541041
TS-1550071
TS-1550061
TS-1504041
TS-2361081
JPS10TSR-1
JPS10TSR-1
JWTS10-124
JWTS10-125
TS-1550041
TS-1482041
JPS10TSR-1
TS-2286121
TS-2210801
JPS10TSR-1
JWTS10-132
JWTS10-133
JETLOGO-1
TS-1522011

13,
14............
15,

220
23

28
I R

JPS10TS-136..............
JPS10TS-137..............

JWTS10-138
JPS10TSR-1
JWTS10-140
JWTS10-141
JPS10TSR-1
JWTS10-143
JPS10-144 ..
JPS10TS-FH
JWTS10-145
JWTS10-146
JWTS10-147

39
Al
A,

JPS10TS-148..............

JPS10TSR-1
TS-1502031

JWTS10-151
JWTS10-152
JPS10TSR-1
JWTS10-154

49............

53

Description Size Qty
V-Belt i A3l 1
Belt ..o, 12536 cccvvvnviiieinenn, 1
Socket Set SCreW......covvvviviieviiieiiiiieeieeeis M6 -1.0Px10............... 2
Strain Relief ......ooviii SB8R-3.....ccoiiiiienn 2
PUIIBY . e 1
WASHEE ... 1
Ball BEaring ........ccoeveuiiiiiiiiieciieceieeeeeeen 6202-2NSE ................ 2
HOOK .o 1
Retaining Ring, External. ............c..cccoeeen. STW-15 ... 2
PUIBY ..o 1
Ball BEAring .......cccvvvvviiiiiiieeiieeee e, 6002-2NSE ................ 2
HeX Cap SCreW ......cc.ovvvveiiiiiici e M8-1.25Px12.............. 1
ST e 1
BeANNG AIM ... e e 1
Y o 0 1
Socket Head Cap SCrew..........oevevevvenneeennnnn. M8-1.25Px50.............. 1
Nylon Lock HeX NUL..........ccccoiviiiiiiiieiiiiieees MLO .o, 1
Flat Washer .........ccoooooiiiiiiiiiice, MLO ..o, 1
Flat Washer ..o, MB..oiiiiieieeeee 9
HexX Cap SCrew .......c.ovvveiniiiiiiieiieeeeeee M8-1.25Px20.............. 4
Lock Washer.........coooiiiiiiiiiicccee M8 8
BUSHING ... 1
(@7=T 01T g I T (o] 01 0 o PP 1
Hex Flange Bolt .........ccocoiiiiiiiiie, M6X40......c.ccvvvevinnaennn. 1
S o] 1o 1
Flat Washer .........ccooooiiiiiiiiiii e, MG .o 6
HeX Cap SCreW ........ccvvvviiiiiiiiiiiiieeeeeneee M6-1.0Px20................ 3
FiXING PIALE. ... 1
Phillips Flat Head Machine Screw ................. M6-1.0Px12................ 4
HexX Cap SCreW........ccvvviviiiiiiiiiceieceeen M10OX80........vevvvnennnn. 1
Blade......coevviieeiie e 10"x5/8"x40T .............. 1
FIaNGE . e 1
Arbor NUt.......oviii 5/8"-12.cciiiiiiiiiieiiinnnn, 1
JET LOQO Plate ....coveiiicc e 1
Socket Set SCreW.......oovevvevveviiiieeiieeeecine, MBEX6 .oveviieviiieeeeeeen, 2
FIXING RING ©ooiiie e e e 1
SPriNg Pin....ooooiiii DAXL8 ... 1
E-ClD v ETW-8 ..o 1
20 1
HANAIE.... e 1
ST 0] 4101 E PP PPP TR TPPPTTR 1
Retaining RiNG ..o RTW-24 ..o, 1
GUIdE Shaft ...eeee 1
KINOD e 1
Front Hand Wheel Assembly (#45 thru#48)..........coooviiiiiiiiiiiinns 1
[ F=T 0T | LT O o P 2
HANAIE... e e e 2
SATE e 2
HanNd WREEL......oouiiiiii e 1
BUSKNING e 1
Socket Head Cap SCrew...........coevevevvennenennnnn. M5X12...ccviiiiiiieeeeen, 3
PlatE e 1
L O 11 o T ETW-12 ..o, 2
ST e 1
O-RING..ccoiiiiei e P12 . i, 2

29



Part No Description Size Qty
JWTS10-155 ............... Wave Washer ..., WW-16 ..., 1
LMO00636..........ccvnneeee Warning Label.. ... 1
JPS10TSR-157............ ANGIE SCAIE ... 1
TS-1541011 ................ Nylon Lock HeX NUL..........ccouviiiiiiiiiieiiiiiees M5, 2
JWTS10-159 ............... (0] | =T TP 1
JPS10TSR-160............ SUPPOIt BraCket ......... v 1
TS-2284082 ................ Phillips Pan Head Machine Screw ................. MAX8 ..o, 1
JPS10TS-162.............. POINEET ... e 1
JPS10TSR-163............ BraCKet....coiiieiiii e 1
TS-1550031 .......even.. Flat Washer ... M5 2
TS-1533042 .........c...... Phillips Pan Head Machine Screw ................. M5X12....oviiiieiiieeann. 4
990805......cccvveviieeannnns Self Tapping SCrew .......covevviveviiiieiiiieeeeenn, M4AX10.....coeveieeeineeann, 4
JPS10TS-167......c....... SRATE e 1
JPS10TS-SHA............. Side Hand Wheel Assembly (#68, #45 thru #47) .......ccoovveviiiieeiinnnnn. 1
JPS10TS-168.............. HanNd WHREEL...... oo e 1
TS-1551031 ... LOCK WaSher .......covviiiiiiiiiiiii e M5, 2
TS-1502031 ................ Socket Head Cap SCrew ........ccccoeeevvenneeennnnn. M5X12...coeiiiiiiiiiieeenn, 2
TS-1490041 ................ HexX Cap SCreW........ccvvviviiiiiiiiiciieceeeee MBX25......cevviiiiieinn, 4
TS-1540061 ................ HeX NUL ..o M8 4
JPS10TSR-173............ Front & Rear TrunNiON .......coouuiiiiiiic e 2
JPS10TSR-174............ MOTOT ...t e 1-3/4HP, 1Ph, 115/230V ..1
JPS10TSR -174MF...... Motor Fan (N0t SHOWN)........c.uiiiiiici e e 1
JPS10TSR-174MFC .... Motor Fan Cover (Not SHOWN) .........oiiiiiiiieie e 1
JPS10TSR -174CS....... Centrifugal Switch (not Shown) .........cccoiviiiiiiii e, 1
JPS10TSR -174SCC.... Starting Capacitor Cover (N0t ShOWN) ........cccvvviiiiiiiiineii e 1
JPS10TSR-174RCC .... Running Capacitor Cover (N0t ShOWN) .........coooviiiiiiiiiiinieiiiie e, 1
JPS10TSR-174SC....... Starting Capacitor (not shown) ...................... 200MFD, 125VAC....... 1
JPS10TSR-174RC....... Running Capacitor (not shown) ..................... 35uF, 300VAC............ 1
JPS10TSR-174JB........ Junction BoxX (N0t SHOWN)........uuiiiiiiiiiii e 1
JPS10TSR-174JBC ..... Junction Box Cover (N0t SHOWN) .........ociiiiiiiiiiiiieeeii e 1
JPS10TS-1740L.......... (O 17T ¢ (o Lo [T SSUPPUPPPPPPTTN 1
JPS10TSR-174DC....... DUSE COVET ...ttt e ettt ettt e ettt e e e e e e e e e e e e e e 1
JPS10TSR-175............ PUIBY ... e 1
TS-1523041 ................ Socket Set SCrew........coevvvveieiiiiieiiieee, MBX12.....cevviiiiieinnn, 2
JPS10TSR-177............ KBY e 5XEX22 .. 1
JPS10TSR-178............ MOTOT WIFE. e 1
JBOS5-106..........c....... Openend Wrench ..........cccoeeviiiiiiiiiieeeis #10 - #12 oo, 1
JPS10TSR-180............ Blade Open End Wrench ..........ccoooevvvevnn. H23 i, 1
JPS10TS-181.............. MOLOr Cord Clamp........uniieiiiiee e e e 2
JPS10TS-182.............. TUrNING Ball ... 1
TS-1521011 ..o Socket Set SCreW.......oovevvviiiviiiiieiieeeieeeeenn Y 2
JPS10TS-184.............. 5] (0] o J O] |- | T TR 1
JPS10TS-185.............. KBY et 5X5X18 .. 2
TS-1532042 ................ Phillips Pan Head Machine Screw ................. MAXL2..ooviiiiiiiieeenn, 2
TS-1540021 ................ HeX NUL ... MA. i, 3
JPS10TSR-188............ PIALE ... 1
JPS10TSR-189............ EXEENSION Plate ......ccceiiieiiii e 1
JPS10TSR-190............ BT e 1
JPS10TSR-191............ WASHET ... 1
TS-1481031 ................ HeX Cap SCreW .....cccuovvvviiiiiieiieeeeeeee e M5-0.8X12.......c.ccvvennns 1
TS-1541021 ................ Nylon Lock HeX NUL..........cccuviiiiiiiiiiiieiiines M6-1.0P.......evevneann. 3
JPS10TSR-19%4............ Riving Knife Clamp Base ..........coooiiiiiiiiii e 1
JPS10TSR-195............ SPFING ettt 1
TS-1504021 ................ Socket Head Cap SCrew...........cevevevvenneeennnnn. M8-1.25Px12.............. 2
JPS10TSR-197............ BOIE . 1
JPS10TSR-198............ Riving Knife Clamp Plate ......... ..o 1
JPS10TSR-199............ Nylon Set SCrew ........coovvvviiiiiiiiieeiiiiiiii M6-1.0PX8 ..........cc.. 4
TS-1533052 .......ccenneeee Phillips Pan Head Machine Screw ................. M5-0.8Px16................ 2
JPS10TSR-101............ LOCK KNOD .. 1



Index No Part No

102.......... TS-2245122 ................
103.......... JPS10TSR-103............
104.......... JPS10TSR-104............
105.......... JPS10TSR-105............
106.......... TS-152705 .....ccovnennn.
107.......... JPS10TSR-107............
................ STRIPE-1-3/4..............
................ JPS10TSR-HP.............

Description Size Qty
Socket Head BUtton SCrew .............ooeevvvevnnees M5-0.8Px12................ 1
PUSN BIOCK ...t 1
Open End Wrench (not shown) ..................... #11-#13 ., 1
Angle Wrench (not shown)...........cccceeeeeennnnnn. 2.5mm . 1
Angle Wrench (not shown)...........cccccoeeeennnnnn. AMM o, 1
Nylon Socket Head Cap Screw ..................... MBX15.....ieiiiiieeiiinn, 1
JET Stripe (not Shown) .........ccoeeviiiiiiiiiennn. 1-3/4" W, per ft.
Hardware Package (see section 8.1 for included items).................... 1

31



16.2.1 Table and Cabinet — Exploded View

32



16.2.2 Table and Cabinet — Parts List

Index No Part No Description Size

1o JPS10TSR-301........ TADIE oo
2, JPS10TS-302.......... Left Steel EXtENSION WING ....covvviieiiiiiecei e
C T JPS10TS-303.......... Right Steel EXtension WiNg .........oooeviniiiiiiiniiiiiecc e
T TS-2361081 ............ Lock Washer ........o.ivviiiiiii e M8....cceeen.
5o TS-1524051 ............ Socket Set SCreW ........vvveviiiiiiiiiieeieeee e, M8x20..........
................ JPS10TSR-TIA........Table Insert Assembly (#6 thru#8) ..........ccooooiiiiiiiiiniinn.
[ TP JPS10TSR-306........ LOCK KNOD ...
Tieiaeiennnn TS-1522041 ............ Socket Set SCreW ......c..vveviviiiieiiiiieevee e M5-0.8Px12..
S TR JPS10TSR-308........ Table INSEIt ... e
1 ST TS-1490031 ............ HEX Cap SCIrEeW ...ccvvviviiiiiieeeiii e M8x20..........
10 .. TS-1550061 ............ Flat Washer .........ccoovvviiiiiiiiiie e, M8..cooeveeenn.
1., JPS10TS-311.......... 100 1V SRR SPPPN
12, TS-1532032 ............ Phillips Pan Head Machine Screw...................... M4x10..........
13, JPS10TSR-313........ L= 1 7=
14........... TS-1550061 ............ Flat Washer...........coovviiiiii e M8......ceeen.
15, TS-1490031 ............ HeX Cap SCreW ........vieviiiiiieieeei e M8x20..........
16...cccn..... JPS10TS-342.......... STOP Switch Paddle ...........cooieiiiiiiiiiiin e
17, JPS10TS-343.......... Main Switch w/ Face Plate ............ccooooviiiiiiiiieen,
18 JPS10TS-344.......... SWILCN PIAtE ... e
19, JPS10TS-345.......... External Tooth Lock Washer..............cccooceeiieennn. M4 .o
20, TS-2171012 ............ Phillips Pan Head Machine Screw...................... M4x6 ...........
21, JPS10TS-347.......... SWILCN BOX 1ttt e e
22, JPS10TS-348.......... POWET COU....euiiiiiiiii e
23, TS-1490011 ............ HeX Cap SCreW .......ovviiiieiieeiee e M8x10..........
24, TS-1550061 ............ Flat Washer.........coooviiiiiiiii e, M8..cooeveeennn.
25, JPS10TS-351.......... Strain Relief ... SBRS-3........
26, TS-2284302 ............ Phillips Pan Head Machine Screw...................... M4x30..........
................ JPS10TS-MG ..........Miter Gauge Assembly (#27 thru#41) .......cooeoviiiiiiiiinieeiinnnnn.
27 o, JPS10TS-327.......... HandIE ...oove e
28, TS-0680041 ............ Flat Washer..........ccooveviiiiiiii e, 38"
29. . JWTS10-329 ........... Miter Gauge BOdY ..........ovieuiiiiiiiiii e
30, TS-2284202 ............ Phillips Pan Head Machine Screw...................... M4x20..........
1CH TS-1540021 ............ HEX NUL .. M4 ..o
32, TS-1533032 ............ Phillips Pan Head Machine Screw...................... M5x10..........
33, JWTS10-333 ........... POINEET et
7 JWTS10-334 ........... BracCKet ......coeeiiiieii e
35, JWTS10-335........... StOP PN
36...cc....... JWTS10-336 ........... o 1
37, JPS10TS-337.......... L= T
38, JWTS10-338 ........... GUIde WASHET ... i
39 JWTS10-339 ........... Flat Head SCrew........coooviiiiiiiiiiiiiieceee M6x8 ...........
40............ JPS10TS-340.......... SCAIE .ot
41............ TS-0270011 ............ Socket Set SCreW ......c.vvvviviiiiiiiviiie e 5/16"-18x1/4"
42 JPS10TS-357.......... LOCK KNOD ...
43............ JPS10TS-358.......... DUSE ChULE COVET ..eeviieiiiie e
44............ JPS10TSR-344........ LOCK PIUNGET ...t
45............ JPS10TS-360.......... ST o] oo SO
45............ JPS10TS-361.......... Bl ETW-7.........
47 ............ JPS10TSR-347........ Low Profile Riving KNife ........ccoviviiiiiii e,
................ JPS10TSR-BGA ......Blade Guard Assembly (#48 thru #76)...........cccoovveeiirnneeinnnnnn.
................ JPS10TSR-UGA......Upper Guard Assembly (#48 thru #61,74,75) ........cccccovveevnnnnnn.
48............ JPS10TSR-348........ Left Side outer Blade Guard ..........ccoccvvviiiiiiiiieiiieiineeeeeenn,
49............ TS-1541011 ............ Nylon Lock HexX NUL .........vviiiiiiiiiiiieceiieeee, M5,
50, JPS10TSR-350........ Flat Head SCreW .......cocovviiiiiiiiiiiieeceee e M5-0.8Px15..
51, JPS10TSR-351........ Left Side Inner Blade Guard ............occiviiviiiiiiniiiiiiieeeeeeen,
52, JPS10TSR-352........ SRAft .
53, JPS10TSR-353........ Pan Head SCrew........c.ooovvviiiiiiiiiiieiiii e M5-0.8Px6 ...



Index No

Part No Description Size Qty
JPS10TSR-354........ LOCK KNOD ... 1
JPS10TSR-355........ {0 o] oo ] o A Y 01 1 F PSP 1
JPS10TSR-356........ Left FiXing BraCKet ........coouuiiiiiiii e 2
JPS10TSR-357........ Right FiXing Bracket............oiiiiiiiiiii e 2
TS-1532032 ............ Phillips Pan Head Machine Screw...................... M4-0.7Px10................ 2
JPS10TSR-359........ LOCK Pl 2
JPS10TSR-360........ Right Side Inner Blade Guard ............cooouiiiiiiiiiiee e 1
JPS10TSR-361........ Right Side Outer Blade Guard ............ccoooeuiiiiiiiiiie e 1
JPS10TSR-AKPA ....Anti-Kickback Pawl Assembly (#62 thru #72,76) ........cccoeeeuiiiiiiniiiinnennnn. 1
TS-1541011 ............ Nylon Lock Hex NUt ...........ccovviiiiiieiiiiiiiiie, M5-0.8P...cevviiiieiiiinnns 1
JPS10TSR-363........ Left Side Anti-Kickback Pawl..............ccoooiiiiiiii e 1
JPS10TSR-364........ [0 S (o (=T o] 1o 1
JPS10TSR-365........ Anti-Kickback Pawl Bracket ............coooviiiieiiiiiiee e 1
JPS10TSR-366........ 0 Yo -G o 1
JPS10TSR-367........ LOCK Shaft ... e 1
JPS10TSR-368........ SPFING ettt 1
JPS10TS-361.......... | O o J ST ETW-7 i 1
JPS10TSR-370........ RIght Side SPring.......ocoeeuiieiii e 1
JPS10TSR-371........ Right Side Anti-kickback Pawl ..., 1
TS-2285302 ............ Phillips Pan Head Machine Screw...................... M5-0.8Px30................ 1
JPS10TSR-373........ RIVING KNIFE ... 1
JPS10TSR-374........ O-RiNG - P 4
JPS10TSR-375........ Warning Label .......coouiiiiii e 1
TS-1550031 ............ Flat Washer...........ccooviiiiiiiiic e M5 2
JPS10TSR-377........ LG o TP 1

34



16.3.1 Stand Assembly — Exploded View

16.3.2 Stand Assembly — Parts List

Index No Part No Description Size Qty
T, TS-2246122 ............ Socket Head Button SCrew........c.covvvvvevveenennnnn. MBX12....vvvvevvneiinnnnn. 16
2, JPS10TSR-402........ T o 4
I T TS-1482031 ............ HeX Cap SCreW .......ovviiieiie e MBX16.....ccvveeniaanennnns 8
4., TS-2311061 ............ HEeX NUL. ..o MG ..o 8
B, TS-1550041 ............ Flat Washer........c..cooviiiiii e MB ..o 8
G.eereennn. JPS10TS-406.......... 201 4
................ JPS10TS-SHP.........Stand Hardware Package (#1,3,4,5) ...ocvuuiiiiiiiiieee e

35



16.4.1 Cast Iron Wings — Exploded View

16.4.2 Cast Iron Wings — Parts List

Index No. Part No. Description Size Qty
T JPS10TS-501.......... CaSt IFON WING...ceeeieiiii e 2
2, TS-1490031 ............ HeX Cap SCrew ......coouiiiiiiieiieeee e M8X20......couiieiiiiiannes 8
C TP TS-1550061 ............ Flat Washer .........ccooooiiiii e, M., 8

36



17.1 Electrical Connections — 115V

T —

@ ®
“—1 |oN
_ BLACK
e T1RE
[s] W [e]
o] WHITE
GREEN (o GREEN
R i
200MFD 125 VAC
35uf 300 VAC
GREEN
WHITE BLACK S
overload
Ny ORANGE 72
S oTh
BROWN
_ BLACK
Ll
w WHITE WHITE .
: | 98
O

37



17.2 Electrical Connections — 230V

® ®
BLACK oIl lon  BLACK
WHITE E WHITE
GREEN s GREEN
© EIoFF
200MFD 125 VAC
35uf 300 VAC
GREEN
WHITE BLACK@
PURPLE
overload ORANGE
~{_| ) 4
L © ) BROWN
WHITE WHITE
E v
L [
= = o
aa
@ 5768

38



	10-inch ProShop™ Table Saw
	1.0 Warranty and service
	2.0 Table of contents
	3.0 Safety warnings
	4.0 About this manual
	5.0 Glossary
	6.0 Features
	7.0 Specifications
	8.0 Setup and assembly
	8.1 Shipping contents
	8.2 Unpacking and cleanup
	8.3 Installing legs
	8.4 Handwheels
	8.5 Extension wings
	8.6 Extension wing adjustment
	8.7 Rails and fence
	8.8 Wood extension table
	8.9 Switch bracket
	8.10 Dust Hood
	8.11 Riving knife
	8.12 Anti-kickback pawls
	8.13 Blade guard
	8.14 Blade installation/replacement
	8.15 Aligning blade guard and riving knife
	8.16 Low profile riving knife
	8.17 Table insert
	8.18 Miter gauge

	9.0 Electrical connections
	9.1 Grounding instructions
	9.2 Voltage conversion
	9.3 Overload reset button
	9.4 Extension cords
	9.5 On-off switch padlock

	10.0 Adjustments
	10.1 Blade raising/tilt mechanism
	10.2 Adjusting 45º and 90º positive stops
	10.3 Table to blade alignment

	11.0 Operations
	12.0 Safety devices
	13.0 Maintenance
	14.0 Optional accessories
	15.0 Troubleshooting the JPS-10TS
	16.0 Replacement Parts
	16.1.1 Motor and Trunnion – Exploded View
	16.1.2 Motor and Trunnion – Parts List
	16.2.1 Table and Cabinet – Exploded View
	16.2.2 Table and Cabinet – Parts List
	16.3.1 Stand Assembly – Exploded View
	16.3.2 Stand Assembly – Parts List
	16.4.1 Cast Iron Wings – Exploded View
	16.4.2 Cast Iron Wings – Parts List

	17.1 Electrical Connections – 115V
	17.2 Electrical Connections – 230V



